CITY OF PUYALLUP

PIERCE COUNTY WASHINGTON

WATER POLLUTION CONTROL PLANT
THIRD SECONDARY CLARIFIER
CIP NO. 20-018

CITY OF PUYALLUP
DEPARTMENT OF PUBLIC WORKS CO NTACT P E RSO N N E L
1100 39TH AVENUE SE NAME AGENCY PHONE NO.
PUYALLUP, WASHINGTON 98371
DANIEL MESSIER WPCP MANAGER 253-453-3658
MAREK BARTYZEL WPCP OPERATIONS AND 253-841-5467
MAINTENANCE SUPERVISOR
SCOTT TKACH, P.E. CIP ENGINEER 253-841-5463
HANS HUNGER, P.E. CITY ENGINEER 253-841-5499

L o ) DECEMBER 2021

Gray & Osborne, Inc. G&O JOB #21462.00

NNNNNNNNNNNNNNNNNNN

0000000000000




M:\PUYALLUP\21462 wpcp 3rd secondary clarifier\01 design\Planset\General\G_MAPS-INDEX.dwg, 1/3/2022 3:10 PM, CHARLEY REID

~
~

CLALLAM

JEFFERSON

\

| GrAYs
HARBOR

OLYM

PACIFIC

-
F 1
B

WHATCOM

SKAGIT

SEATTLE

WAHKIAKUM

YAKIMA

SKAMANIA

SNOHOMISH
CHELAN

OKANOGAN

DOUGLAS

\ GRANT
-

FERRY

LINCOLN

STEVENS

PEND
OREILLH

SPOKANE

ADAMS

BENTON

FRANKLIN

WHITMAN |

GARFIEL

COLUMBIA

WALLA WALLA

ASOTIN

70TH AVE CTE

J

29TH ST PL NW

N
|
|

14TH AVE NW

KLICKITAT —_——
"/
-
PUYALLUP WPCP
VICINITY MAP
NOT TO SCALE
]
,_J \] Vigy, \J [ 52NDSTE J L;.
1 R 76> E"?OAD (
R/VE/?/?OAD % : :
\ ||
m
2 2 PROJECT SITE
A W PUYALLUP WPCP
g 8 1602 18TH ST NW
“ E \ PUYALLUP, WA 98371
==, 187 EEN FEN NN 2 )
[ | | NLEVEER
I CITY LIMITS | o
= L

2 .
= % = z
= = z %
= (7] I
a a 2 I 13TH AVE CT NW S
x o = - o>
% & g ~ . ISTHAVENW |
; = 13TH AVE NW z
( 13TH AVE NW = [ — = S
o) £ 5 Vg,
L 12 R
|| 12THAVENW = F « - TH AVE hw ROZS
N i 0 ( 1
0_ —
z 5 5 R 2 =
z = 12TH AVE NW - PEACH PARK LANE
E 2% o o ® - 12TH AVE NW
g ST N > z E \
5 11TH AVE. NW > © ~ 2 [ =
o % 11TH AVE NW 2 2 z
9 O
z T z
s 10TH AVE NW E T ® - o=
% ° ﬁ = T NHhozZ
<
a =z L 10THAVENW - = ®
x  z 10TH AVE NW — —
R 7 [f 10TH AVE NW [
=
Z = =
= ° 5l L
= T C\
2 % E S [ ATH AVE NW.
4 - = 8TH AVE NW = L
5] zZ e —
iy S & 2 > 8TH AVE NV .
§ 5 5 : 2 == r
%) -
& s 7 > 5 STHAVENW =
z 5 RIE = e 2
w 5 ® = z 5 = =
STEW 9 - o 1 - ™ =
ART 'E & Fi il
= 2 7THAVENW )
'—
©

12TH ST NW

%f
v RICHARDSON DR
21ST ST NW

20TH ST NW

19TH ST NW

= 2 >
S o & 2
T I »
. \ ___4TH AVE NW 2 4TH AVE NW N
4TH AVE NW
. } ( ( z
Q = z = z
4 z =
1 — - =
'\@ o o o (7]
q/ T I F_: T
ju
* % 3RD AVE NW = 2 o < 2 S
] < - z b sRDAVENW | [T
e I
\ = = = 5 [
q & z = ° - = =z
Z Z ==l
T T
< > & S 2ND AVE NW T 1
Q ,pO - il N =

LOCATION MAP

SCALE: 1"=500'-0"

SHEET INDEX
SHEET NO. DESCRIPTION

GENERAL
G-1
G-2
G-3
G-4
G5
G-6
G-7
G-8

COVER

VICINITY MAP, LOCATION MAP AND SHEET INDEX

PLANT DESIGN CRITERIA

ABBREVIATIONS, GENERAL SYMBOLS, SYMBOL LEGEND, NUMBERING SYSTEM AND GENERAL NOTES
PROCESS FLOW DIAGRAM

HYDRAULIC PROFILE

EXISTING SITE PLAN

NEW SITE PLAN AND AREA IDENTIFICATION

SITE PIPING PLAN

GENERAL DETAILS

GD-1
GD-2
GD-3

MECHANICAL

M-1
M-2

M-3

M-4

M6-1
M6-2
M6-3
M7-1
M7-2
M7-3
M7-4
M7-5
M8-1

ARCHITECTURAL

ABG-1

HVAC

H6-1

H6-2

H6-3
PLUMBING
P6-1

P6-2

STRUCTURAL

S-1
S-2
S-3
S7-1
S7-2
S7-3
S7-4

ELECTRICAL

E-1
E-2
E-3
E-4
E-5
E-6
E-7
E6-1
E6-2
E7-1
E7-2
E8-1

TESC NOTES AND DETAILS
GENERAL DETAILS
WASHWATER DETAILS

ABBREVIATIONS, SYMBOLS AND EQUIPMENT IDENTIFICATIONS

PIPE DETAILS

MISCELLANEOUS DETAILS

MISCELLANEOUS DETAILS

SECONDARY CLARIFIER SPLITTER BOX AND RAS/WAS PUMP STATION PLAN
SECONDARY CLARIFIER SPLITTER BOX AND RAS/WAS PUMP STATION SECTIONS
SECONDARY CLARIFIER SPLITTER BOX AND RAS/WAS PUMP STATION SECTIONS AND DETAILS
SECONDARY CLARIFIER NO. 3 PLAN

SECONDARY CLARIFIER NO. 3 SECTIONS

SECONDARY CLARIFIER NO. 3 SECTIONS AND DETAILS

EXISTING EFFLUENT FLOWMETER MANHOLE DEMOLTION PLAN

SECONDARY CLARIFIER NO. 3 SCUM PUMP STATION

EFFLUENT FLOW METER PLAN AND SECTION

RAS/WAS PUMP STATION NOTES, DETAILS, AND PLANS

NOTES AND ABBREVIATIONS

EQUIPMENT SCHEDULES

DEMOLITION AND PROPOSED PLANS

PLUMBING NOTES, LEGEND AND DETAILS
SECONDARY SPLITTER BOX AND RAS/WAS PUMP STATION PLAN AND DETAILS

SPECIAL INSPECTION SCHEDULE, SUPPLEMENTAL STRUCTURAL ABBREVIATIONS, STRUCTURAL LEGEND AND TYPICAL DETAILS

TYPICAL STRUCTURAL DETAILS
SECONDARY CLARIFIER NO. 3 TEMPORARY SHORING/GROUND FREEZE PLAN
SECONDARY CLARIFIER NO. 3 FOUNDATION PLAN AND DETAIL

SECONDARY CLARIFIER NO. 3 UPPER PLAN
SECONDARY CLARIFIER NO. 3 SECTION AND DETAILS

MCC ELEVATIONS AND SCHEDULES

EXISTING VFD E.W.D.S

ONE LINE DIAGRAMS AND E.W.D.S.

PLC CONTROL SYSTEM MODIFICATIONS

ELECTRICAL DETAILS

SCUM PUMP CONTROL PANEL NO. 2 DETAILS

DEMO AND MODIFIED RAS/WAS BUILDING - MAIN LEVEL
EXIST/MODIFIED RAS/WAS BUILDING - LOWER LEVEL
ELECTRICAL PLAN CLARIFIER NO. 3

ELECTRICAL PLAN EXISTING CLARIFIERS
ELECTRICAL PLAN EFFLUENT FLOWMETER

<

Gray & Osborne, Inc.

CONSULTING ENGINEERS

1130 RAINIER AVENUE SOUTH,

SUITE 300

SEATTLE, WASHINGTON 98144

(206) 284-0860

CITY OF PUYALLUP

WATER POLLUTION

CONTROL PLANT THIRD
SECONDARY CLARIFIER

CIP NO. 20-018

1602 18TH ST NW,
PUYALLUP, WA 98371

PRELIMINARY
NOT FOR

CONSTRUCTION

No. DATE

REVISION

ISSUED FOR:

90% DESIGN REVIEW

ISSUE DATE:

DECEMBER 2021

APPROVED BY: DAW

CHECKED BY: KPS

DRAWN BY: CRR

DESIGNER: DAW

G & O JOB NO.:

21462

FILE: G_MAPS-INDEX.DWG

0 1||

2||

— e —

TWO INCHES AT FULL SCALE.
IF NOT, SCALE ACCORDINGLY

APPROVED

BY:

CITY ENGINEER
CITY OF PUYALLUP
APPROVED
DATE:

EXPIRATION
DATE:

NOTE: This approval expires on the date
shown. If construction has not started by
expiration date, plans must be
resubmitted for review and approval.

The City will not be responsible for errors
and/or omissions on these plans.

Field conditions may dictate changes to
these plans as determined by the City
Engineer.

GENERAL

VICINITY MAP,

LOCATION MAP AND

SHEET INDEX

DRAWING:

G-1 or 8




m:\PUYALLUP\21462 wpcp 3rd secondary clarifier\01 design\Planset\General\G_DES-CRIT.dwg, 1/3/2022 1:11 PM, CHARLEY REID

DESIGN CRITERIA AND PLANT DATA

PLANT LOADINGS

Flow:
Average Annual Flow
Maximum Month (Design Flow)
Peak Hour Flow
Loadings:
5-Day Biochemical Oxygen Demand
Chemical Oxygen Demand
Total Suspended Solids
Total Kjeldahl Nitrogen

MAIN PLANT LIFT STATION (EXISTING)

Quantity

Pump Type

Size

Horsepower
Rotational Speed
Capacity

INFLUENT SCREENS (EXISTING)

Quantity

Type

Drum Size

Bar Spacing
Capacity, Each
Quantity

Type

Bar Spacing

INFLUENT FLOW MEASUREMENT (EXISTING)

Quantity
Type
Size

PRIMARY CLARIFIERS (EXISTING)

Bank No. 1:
Quantity
Length
Width
Side Water Depth
Volume (each)
Surface Loading Rate @ Design Flow
Surface Loading Rate @ Peak Hour Flow
Detention Time @ Design Flow
Detention Time @ Peak Hour Flow

Bank No. 2 :
Quantity
Length
Width
Side Water Depth
Volume (each)
Surface Loading Rate @ Design Flow
Surface Loading Rate @ Peak Hour Flow
Detention Time @ Design Flow
Detention Time @ Peak Hour Flow

GRIT REMOVAL (EXISTING)

Quantity

Type
Diameter
Capacity, Each

Grit Dewatering System
Quantity
Capacity
Clarifier Size
Belt Width
Motor Horsepower

AERATION (EXISTING)

Quantity
Side Water Depth
Volume, Each
Hydraulic Detention Time @ Design Flow
MLSS Concentration
Aerobic Solids Retention Time
Oxygen Required @ Design Flow
Quantity of Selector Zones
Quantity of Anoxic Zones
Quantity of Aerobic Zones
Selector Zone, SAx-1:

Total Volume, all basins

F/M Ratio

Air Required
Selector Zone, SAx-2:

Total Volume, all basins

F/M Ratio

Air Required
Selector Zone, SAx-3:

Total Volume, all basins

F/M Ratio

Air Required
Anoxic Zone:

Total Volume, all basins

Air Required
Aerobic Zone:

Total Volume, all basins

Hydraulic Retention Time @ Design Flow

Oxygen Required @ Design Flow
Internal Recycle Pumps:

Quantity

Type

Capacity @ TDH

Horsepower
Drain Pumps:

Quantity

Type

Capacity @ TDH

Horsepower

9.46 MGD
13.98 MGD
27.38 MGD

14,525 Ib/d
37,765 Ib/d
15,550 Ib/d

3,435 Ib/d

4
screw
66-Inch

75

36 rpm
7,245 gpm

2

Self-Cleaning Fine Screen
71-Inch

4 mm

17.90 MGD

1

Manual Coarse Bar
3/4-Inch

1
Parshall Flume
4-Feet

4
150 feet

20 feet

8.5 feet
205,600 gal
717 gpd/ft?
1,374 gpd/ft?
2.6 hr

1.3 hr

2
150 feet

24 feet

10 feet
287,100 gal
746 gpd/ft?
1,511 gpd/ft?
2.6 hr

1.3 hr

2

Grit Classifier
40 Inches
400 gpm

1

1 yd®/hr
26 ft°

6 Inches
1

3

21 feet
252,000 ft2
9.4 hr
2,850 mg/l
9.5 days
770Ib/hr

3

2

4

10,500 ft3
6 Ib BODs/Ib MLSS
60 scfm

10,500 ft3
3 Ib BODs/Ib MLSS
60 scfm

21,000 ft®
1.5 Ib BODg/Ib MLSS
120 scfm

249,000 ft3
1,420 scfm

465,000 ft2
5.7 hr
770 Ib/hr

3

Horizontal Propeller
17,000 gpm @ 2.3 ft
20

1

Submersible
1,100 gpm @ 32 ft
20

BLOWERS (EXISTING)

Quantity

Type

Capacity, Each
Discharge Pressure
Horsepower, Each

SECONDARY CLARIFIERS

Quantity

Diameter

Setting Area

Side Water Depth

Volume Per Unit (not including bottom cone)
Surface Loading Rate @ Design Flow
Surface Loading Rate @ Peak Hour Flow
Detention Time @ Design Flow
Detention Time @ Peak Hour Flow
Solids Loading Rate @ Design Flow
Sludge Scraper Drive Horsepower

SECONDARY SCUM PUMP (Clarifiers 1 and 2)

Quantity

Type
Capacity @ TDH
Horsepower

SECONDARY SCUM PUMP (Clarifier 3)

Quantity

Type
Capacity @ TDH
Horsepower

EFFLUENT FLOW METER

Quantity

Type

Size (Secondary Clarifiers 1 and 2)
Size (Secondary Clarifier 3)

EFFLUENT DISINFECTION

Type

UV Tube Type

Number of Channels
Channel Width

Channel Depth

Number of Banks/Channel
Number of Lamps/Bank

UV Transmittance

Effluent Disinfection Standard
UV Dose (MS2)

EFFLUENT PUMPS (EXISTING)

Quantity

Pump Type

Capacity per Pump @ TDH
Horsepower

Pump Station Capacity @ TDH

3

Multi-Stage Centrifugal
3,425 scfm

9.5 psi

200

Current Buildout
3 3

110 feet 110 feet
9,500 ft2 9,500 ft2
16 feet 16 feet

1,150,000 gal 1,150,000 gal
491 gpd/ft? 496 gpd/ft?
961 gpd/ft? 1,421 gpd/ft?

5.9hr 5.9hr

3.0 hr 2.0hr

11.7 Ib/ft>*d 11.8 Ib/ft>*d
11/2 11/2

1

Submersible

175 gpm @ 15 ft

2

1

Submersible

120 gpm @ 13 ft
2

2
Magnetic
48"

36"

Ultra-Violet

Low Pressure - High Output
2

4'-8"

7'-10"

2

20

62%

100 cfu/100 ml

30 mJ/cm?

4

Vertical Propeller-Wet Pit
8,300 gpm @ 16 ft

60

24,900 gpm @16 ft

RETURN ACTIVATED SLUDGE PUMPS (EXISTING)

Quantity

Type

Capacity @ TDH
Horsepower

WASTE ACTIVATED SLUDGE PUMPS (EXISTING)

Quantity

Type

Capacity @ TDH
Horsepower

PRIMARY SLUDGE PUMPS (EXISTING)

Quantity

Type
Capacity per Pump @ TDH
Horsepower

GRAVITY THICKENER (EXISTING)

Quantity

Diameter

Side Water Depth

Overflow Rate

Solids Loading @ Design Flow
Drive Horsepower

3

Centrifugal

2,250 gpm @ 14 ft
20

2

Progressing Cavity
200 gpm @ 30 psi
10

3

Recessed Impeller Centrifugal

360 gpm @ 31 ft
15

1
35 ft
10 ft
660 gpd/ft?
12.0 Ib/ft>*d
11/2

THICKENED WASTE PRIMARY SLUDGE PUMPS (EXISTING)

Quantity

Type

Capacity per Pump @ TDH
Horsepower

FLOCCULATION TANK (EXISTING)

Quantity
Detention Time
Mixer Type
Mixer Speed
Motor Size

ROTARY DRUM THICKENER (EXISTING)

Quantity

Hydraulic Capacity

Solids Feed Concentration

Polymer Dosage

Drive Horsepower

Flocculation Tank Mixer Horsepower
Solids Capture Rate

POLYMER SYSTEM, THICKENING (EXISTING)

Type

Polymer

Mixer Tank Volume

Mixer Motor Size

Feed Tank Volume

Metering Pump Capacity

Active Polymer Capacity (min required)
Blower Conveyance System Capacity
Volumetric Feeder Motor Size
Emulsion Feed Pump Motor Size

2

Progressing Cavity
64 gpm @ 60 psi
5

1
3.0-5.0 minutes
Vertical Turbine
7.7-38 rpm

1hp

1
50 gpm

~2%

10 Ibs/dry ton
1

1

96%

2-tank
Wet or Dry
200 gal

2 hp

250 gal

85 gph

2.5 Ibs/hr
90 cfm

0.5 hp
0.5hp

POLYMER FEED PUMPS THICKENING (EXISTING)

Quantity 2
Type Progressing Cavity
Capacity 2 gpm
TDH 30 psi
Motor Size 1hp
Motor Speed 237 rpm
THICKENED WASTE ACTIVATED SLUDGE PUMPS (EXISTING)
Quantity 2
Type Progressing Cavity
Pump Capacity @ TDH 50 gpm @ 90 psi
Horsepower 7.5
TEMPORARY SLUDGE STORAGE TANK (EXISTING)
Quantity 1
Diameter 75 ft
Side Water Depth 6.5 ft
Volume 215,000 gal
Air Flow Rate 550 scfm
Blowers (Existing)
Quantity 3
Type Multi-Stage Centrifugal
Capacity, Each 2,100 scfm
Discharge Pressure 4.0 psig
Horsepower 50
SCUM REMOVAL FACILITY (EXISTING)
Wet Well Length 18ft
Wet Well Width 8 ft
Quantity of Pumps 1
Pump Type Rotary Lobe
Pump Capacity @ TDH 165 gpm @ 26.5 ft
Horsepower 3
ANAEROBIC DIGESTERS (EXISTING)